Polaris Ranger 10

Part No.: 2444.7459.1 Front bumper
Brand: Polaris

Model: Ranger 1000XP

Year: 2018-

Material: Tube 42x2 mm

1. Half of the bumper.
2. Screw M8x20
3. Screw M8x30..

5. Washer 8...
6. Plastic plug...............

Installation Instructions

1. Pullthe plastic plugs out of tubes of the original bumper.
2. Mount halves of the bumper no. 1 to the original bumper. In the bottom part fix the bumper halves to the original bumper using screws M8x20 no. 2, nuts TOOLS REQUIRED
M8 no. 4. Connect the bumper halves with screws M8x30 no. 3, nuts M8 no .4.

3. Tighten all threaded connections.
4. Mount plastic plugs.

S-5 S-13

SCREW FORCE

@ M6-10 Nm @ M8-30 Nm @ma-so Nm



1
Прямоугольник


	2444.7459.1 Front bumper Polaris Ranger 1000XP en

